BRITISH COLUMBIA

OPERATORS DIGEST

A NEWSLETTER FOR WATER AND WASTEWATER OPERATORS

OCTOBER 2000 NUMBER 100

Plant Profile: City of Penticton Advanced
Wastewater Treatment Plant

Brief History

Sewage Treatment started in Penticton in 1948 with a Package
Primary/Secondary Plant. The existing plant location has had a Secondary
Activated Sludge Treatment Plant since 1960 with a design capacity of
5500m3/d. In 1970, the plant capacity was increased to 8200m3/d with con-
struction of additional primary and secondary clarifiers plus chemical
coagulation facilities for phosphorus removal. In the period 1970-1985, a
number of improvements and increases to the plant’s treatment capacity
were made to cope with increasing wastewater flows and loads. In 1985,
[...]
(c) New Small Water/Small Wastewater System
Classification Forms
(d) New Small Water System/Small Wastewater
System Exams — mechanical and lagoon.
(e) Exam Writing Policy

EOCP. EOCP BOARD MEETING

e Eric Jackson submitted the Treasurer’s Report as fol-
lows, for the period from May 1, 1999 to April 30, 2000:

Revenue: $ 146,432.93
Expenditures: $ 126,541.28
Bank Balance: $  32,299.10
GIC's Invested: $ 52,355.02
Mutual Funds: $ 18,703.00 .
Total Assets: $ 103,357.12

[ 31

Director Taekema reported that the facilities annual
renewals and five year renewals invoices will be sent to
facilities in June. The revised facility classification form
is being used for new facilities and is more complicated.
Bernie also provided a written summary of his atten-
dance atthe ABC 2000 Annual Conference in January in
San Diego, CA.

The Board approved purchasing an additional computer
monitor at the Board Office.



B.C. OPERATORS DIGEST

BOARD BUSINESS BRIEFS

Cont'd from page 3

e Director Hyslop met with the CRD staff at the new
Saanich Peninsula Wastewater Treatment Plant regard-
ing DRC time and how the time is allocated.

e Directors Ramsay and Albrecht are preparing new
water distribution and wastewater treatment courses
for the BCWWA.

e Director Jackson will draft a “Duties and Responsibilities
of Directors Policy” for discussion at the next Board
Meeting, as directed by the Board.

¢ The following Board Resolutions are from the October 4,
1999 Board Meeting.

BE IT RESOLVED that when the industrial wastewater treat-
ment exams are in place, all industrial operators holding a
valid Level I or Il municipal wastewater treatment certificate
will be issued a Level | or Il industrial wastewater treatment
certificate.

BE IT RESOLVED that:

The operator must qualify to write the Level lll and IV indus-
trial wastewater exams. The exam fees for industrial waste-
water treatment exams will be the same as municipal exam
fees. Marking of industrial wastewater treatment exams will
be done by Board office staff.

¢ The small system classification fee will be $100.00. Exams
will be marked by Board office staff.

¢ The new formula sheet for use during exams will be ready
soon. Revisions are also being made to the “Operator
Program Guide”.

* The Board approved the following policy:

BE IT RESOLVED that the Board approves a policy to active-
ly participate in ABC activities to improve the examination
and certification of operators whenever:
(a) appropriate individuals are available to participate,
and
(b) resources of the Board are sufficient to cover
reasonable costs for such participation.

e The Board approved Bill Hyslop attending an ABC exam
Development workshop in June in Denver, CO for the
development of water treatment exams.

* DRC Responsibilities at Different Plants — The Board will
follow the “Program Guide” and assess each application
on an individual basis.

* Qualifications for Eligibility (Contractor/Control Room
Operator) — An operator that operates a facility by remote
control qualifies as a hands-on operator. A contractor’s
application will be assessed by the number of hours or
percentage of time spent working hands-on in a water or
wastewater system.

e Operators Holding IS Certificate Renewals — Director
Hyslop will check with the Ministry of Health to find out if
IS (Independent Systems) are still operating. If not,
operators will be notified that their certification is no
longer valid.

EPCSR

essential elements for living

12260 Vickers Way, Richmond, BC V6V 1H9
(604) 270-9236  Toll Free 1-877-270-9236
Fax (604) 270-3851

www.epcor.ca www.westcoasthydrant.com

(previously Westcoast Hydrant Services Ltd.)

Pipeline Swabbing and Poly Pigging

Epoxy Lining Water/Sewer Lines & Manholes
Water System Diagnosis & Reporting

Zoom Camera Inspection — Manholes and Sewers
Examination of Structural Integrity of Cast & Ductile
Uni-Directional Flushing

[ 4]




0CTOBER 2000

2000 BCWWA VICTOR M. TERRY AWARD

full time operator. He has to be versatile and is called upon to
diagnose, plan and effect repairs when there is a problem.

Through the years, Errol has helped repair water mains in
minus 40 degree weather and unplugged sewer mains in the
middle of the night. In reality, he is always on call and is quick
to respond. His knowledge and willingness to share that
knowledge has gone a long way in training other operators.

Errol has two married children and five grandchildren and has
always been involved with community sports groups such as
minor hockey, but where you will find him now when he is not
working is on the local golf course.

00PS! In the past issue of the Digest, two previous

EOCP Chirman Joe McGowan presenting the Vic Terry Award to Errol Franson at the Vic Terry Award recipients were mistakenly omitted —
BCVWA Conforence in Victora Norm Staff in 1993 and Rod McCabe in 1990. Below is
he Victor M. Terry Award is a BCWWA award recogniz- the complete list.

Ting a water or wastewater operator who is judged to

. have made an outstanding con.trlbutlon to his or her util- VIC TERRY AWARDS

ity or to the water and wastewater industry over a number of

years. This year's recipient has been selected as a represen- 2000 Errol Franson

tative of a small community and exemplifies what it means to 1999 Dave Sivyer

be an all round water and wastewater operator in a small 1998 Norm Gobbi

town. 1997 John Tailford

1996 Dave McLean
1995 Glen Dunville
1994 No Award
1993 Norm Staff
1992 No Award
1991 No Award
1990 Rod McCabe
1989 Norm Burow
1988 Bernie Udala

This year's recipient is Errol Franson from Smithers. Errol
began work with the Town of Smithers in 1965 installing and
maintaining water and sewer lines. When the town built a new
wastewater treatment plantin 1972, he took a correspondence
course in wastewater treatment and on completion of con-
struction, was appointed operator of the activated sludge
plant. As is typical in small towns with few staff, an operator is
seldom assigned to only one task and must be a jack of all

trades. 1987  Leo Albrecht
Errol received his certification as a WWT Level | operator in 1986 H. Scott Lee
1973 and his Level Il certification in 1976. He went on to gain 1985 Ted McDowell
his WD Level | in 1985 and WWC Level Il in 1986. His certifica- 1984  Lloyd Scrimshaw
tion number is 66, one of the original operators in the 1983 David Bain
Certification Program. 1982 Graeme Faris

1981 Richard Morris
1980 Gerry Stevens
1979 Dale Cannon

1978 Robert Wilson

He is the senior operator in both the wastewater plant, which is
now an aerated lagoon system and the water supply and distri-
bution systems. He demonstrates what is required as the long

[ 51



B.C. OPERATORS DIGEST

Plant Profile: City of Penticton
Advanced Wastewater Treatment Plant

The Plant

The plant is designed to treat 18,200 m3/d with a hydraulic capacity of 36,200
m3/d. After the plant commissioning, an optimization study was conducted and
has shown that a capacity up to 28,000 m3/day is available. The daily flow for
thg. summer of 1999 was 15,000 m3/day while the winter flows were at 12,000
m?/day.

Treatment Process

Primary Treatment: Consists of mechanical bar screen, pista degritter,
primary sedimentation, flow equalization basins and sludge fermenters to
supplement the phosphorous removal process. The existing digesters from the
old activated sludge process are now used for sludge thickening and to
supplement alkalinity for process control.

Secondary and Tertiary Treatment: Consists of a biological phosphorous and
nitrogen nutrient activated sludge process (based on the modified UCT
process combined with a primary sludge fermentation system), secondary
clarification with activated sludge return and wasting and shallow sand bed
filters with automatic backwash.

Disinfection Method: Consists of chlorination and dechlorination.

Sludge Conditioning and Composting: Consists of the primary sludge being
fermented and then treated by anaerobic digesters. The methane gas
produced by the digesters is used for plant building and sludge process heat-
ing. Wasted bioreactor and secondary activated sludge is gravity thickened,
belt sealed, belt press dewatered and then composted on our compost site at
the cities landfill site. Composting is by static pile aeration method, which
produces a high-grade quality soil conditioner. This conditioner/fertilizing
product is recycled to City Parks, landscapers, the public and farmers for
agriculture use.

Bioreactors.

Effluent Irrigation System: The treated effluent can be stored in two
emergency on-site 36,000 m3 storage basins for re-use. Irrigating with the
effluent is done by an on-site pumping facility direct drawing from the chlorine
contact tanks to the local golf course and City Parks over a six month
irrigation period.

River Qutfall: Treated effluent is discharged through an under water diffuser
system into the Okanagan River channel adjacent to the plant site.

Plant Staffing: Presently the plant is staffed by seven certified operators, a
millwright, an electrician and a laboratory technician.

Odor Control Systems: The odors are controlled by two types of systems.
Odors are removed from the concrete covered fermenters and the fabric
covered primary tanks by a positive displacement blower discharging into the

[ 61



0CTOBER 2000

bioreactor. Two main lift stations, headworks, digest hoppers and the
degrit building have odors removed through carbon canisters systems.

Process Control: The system is Windows NT software computer
controlled through Modicon programmable logic controllers. The plant
and lift station alarms are connected by a telephone modem system to
the main Fire Hall. The plant has the capability of chemical addition of
alum or ferric chloride and sodium acetate if required for phosphorous
removal.

Effluent Quality

The treated effluent has less than 0.2 mg/I total phosphorous, less than 5
mg/I BOD and TSS, less than 1.0 mg/l ammonia as nitrogen, and less than
2.2 fecal coliforms/100 mi. This quality of effluent is required to protect
and preserve both the highly valued trout and kokanee spawning
resource and the recreational value of the Okanagan river channel.

Future Plans
The future plans are to include a new disinfection method and facility,
larger primary clarification and upgrading or replacing the sludge
dewatering system. The aeration system is presently being upgraded
from a coarse air diffusion system for more efficiency and to reduce
power consumption.

Thanks to Bob Moore, Lead Operator.

d - | - -
e N - R — > reamty
- . e e e 11— Al l
[ il S — | VHN —— P

I — =t —— L iaE———— ™

— ¥ F——— =3 h_.'-ﬁi-h

il mE—m—— mmm——
_._ﬁir *_—aﬁi i,-—lﬁ

e —— A

AT -5 %

Hﬂ'

Chlorine & Sulfur Dioxide tankage with degrit and (headworks) bar screen bldg in the
background.

PHoNE: (604)942-0288
Fax:  (604)942-5858
EMAIL: BG@BGCONTROLS.COM
WEBSITE: WWW,BGCONTROLS.COM

B

ABB TursipiTy, D.O. PH & coNoucTIvITY ANALYZERS, MAGNETIC FLOWMETERS
CAPITAL CONTROLS CHLORINATORS & SULPHONATORS

SENS ‘N SEND/OMNEX Rabio Mobems

SIRCO EFFLUENT SAMPLERS

OHMART VEGA Lever & OpeN CHANNEL FLow

DREXELBROOK SLubce BLANKET LEveL

—
wroI-2Z00

PACIFIC FLOW CONTROL LTD.
bl

Hot Taps & Stopples® in Western Canada for over 20 years

ARE WE WORTH IT?
EXPECT TO GET WHAT YOU PAY FOR:

m - We provide you with practical, innovative and

economical ways of avoiding shutdown

W - Our focus is on pressure installations. We'll be

available when you need us and we'll get the job done efficiently

m - We'll use the BEST material appropriate for your

instaffation, which is not necessarily the most expensive.

1 800 585 TAPS (8277) or 604 888 6363
Fax: 604 882 9796 sormeriy socer taps

l(m KERR WOOD LEIDAL
lllll'\-' NG FrMeE K [
FTENIVED & LU N LTINS & VKL

Filee Supply aed Tradesl
WIABOEWATET LCORECIGN gngd | resmea]
Sronmwatisr and Wasosrcourss Managemant
+ Land ewemppreenl & omemunay Flanmng
Puses arfd Foul Syail
= aclid Wazie Managememt
* Dpmradona

Yaerummrm

[T 'E-LI....;H.' ’

a EED e et ama e 278 AR} ama

[ 71

BADGER METER
ECOMETRICS
GASTECH
MILLTRONICS
OMNEX

T.W. MACKAY & SON LTD.
9205 Shaughnessy ST.,
Vancouver, B.C. V6P 6R5

www.twmackay.com
fax: (604) 324-6566 ph: (604) 324-6561




B.C. OPERATORS DIGEST

THINK SAFETY!

5 Steps to Safety

Many people tend to ignore safety advice until an accident happens to
them or someone they know. The Safety Voice, the newsletter of the
West Virginia Safety Council, offers these five steps to help you develop
a good safety attitude:

1. Be Focused. Concentrate on your present task. If you are tired,
bored, or distracted, you may slip up.

2. Take Your Time. Take time and do the job correctly. Take time to
put on safety equipment. Manage your time well. Make a list that
arranges tasks by priority and do them in order. You'll be less likely to
rush if you know you're getting your important work done first.

3. Be Strong. Strength is not always physical; sometimes it's mental
or emotional. Don't be pressured to take shortcuts or forget to file an
accident report. Be strong enough to resist peer pressure and do the
right thing.

4. Take Responsibility. Think of yourself as a team member and
take responsibility even if a certain task isn't your job. Even if it's not
your responsibility, clean up that broken glass or harmful substance
before someone gets hurt.

5. Avoid Risk. Be smart and avoid risks whenever you can. Weigh
the risks every time you do a job in a certain way and, even if the risk
of injury is small, don't take chances.

The City of Coquitlam Team is instructed on the problem at the Safety Competition at the
BCWWA Conference.

The Safety Competition in progress.

Chance-taking is usually caused by unsafe attitudes. Life isn't a wheel of
chance. You may think you're quicker, smarter, or luckier than others and
clever enough to beat the odds. But, real winners are people who refuse
to take unnecessary risks.

Your daily emotions can affect your attitudes. Don't let your troubles
interfere with your thinking on the job, possibly resulting in injuries to you
and others. Emotions cannot be eliminated, and life wouldn't be much fun
without them; however, they must be controlled and understood.

We must understand one another if we are to work safely. It's a two-way
proposition, attitudes can be shaped through good communications.
Safety considerations are necessary in every company.

Safe attitudes are also strengthened by your knowing your job. If you are
in doubt, consult your supervisor for job safety follow-through. It's his or
her responsibility to help you.

Attitudes can influence behaviour. Unsafe attitudes lead to unsafe acts
that cause accidents. Unsafe attitudes can be changed into safe

attitudes. By developing safe attitudes, you have everything to gain.

— American Water Works Association

[ 81



0CTOBER 2000

2000 AWARDS

The Bert Caine Award is presented by the EOCP Board in recog- was presented to Bert in 1989 and presented again in 1991 to Bob
nition of outstanding long term service by a director to the Wilson. At the 2000 UBC Operators Workshop, the award was
certification program. The award is named in honour of Mr. B.D. presented to Bill Hyslop by Bert Caine for Bill's twenty-four years
Caine, the first Secretary-Treasurer of the program. The award of commitment and contribution to the EOCP.

i Y

Jim Levin and Bill Hyslop - UBC Operators Workshop Bob Jones, BCWWA President, presenting the Personal
Recognition Award to Joe McGowan, EOCP Chairman.

The EOCP Corporate Recognition Award presented by
Bill Hyslop (left) to Ron Driedger, Ministry of
Environment, Lands and Parks.

UBC Operator Workshop Instructors - left to right - Sean Sanders, Erwin Zentner,
Erie Johnson

[ 91



B.C. OPERATORS DIGEST

Word Games!

Here is another chance to win a cap or mug. The crossword puzzle theme is measurements.

See how you measure up and fax your answers to the Board Office at (604) 874-4794 by December 1, and include your phone
number. Three winners will be drawn from the correct replies. Winners will receive an EOCP hat or mug — their choice.